























The Preferred Weight to use in CG for Obese Patients is...
Lean Body Weight as determined by bioelectrical impedance analysis (BIA)!!!

"all patients were required to fast for at least four hours before BIA measurement"
"A portable impedance Quantum II analyzer using the standard tetrapolar method was utilized"
"The resistance measurements from the impedance device were used along with height, weight, and age in a regression equation derived by Gray and colleagues..."

If you don't have a portable impedance device on your unit, then either IBW or ABW is a reasonable estimate

Am I Health-Syst Pharm 2009:66:642-48





Estimating Renal Function

- 1. What equation?
 - > Cockcroft-Gault preferred for drug dosing
- 2. What weight?
 - Total body weight (TBW) unless obese, which would necessitate ideal body weight (IBW) or adjusted body weight (ABW)
- 3. What serum creatinine?



















Clinical Outcomes:		
Study	Design	Results
Molnar et al (2014)	Retrospective cohort study evaluated all-cause mortality in patients with non- dialysis-dependent CKD	Reduced all-cause mortality in patients on ACEi or ARB at baseline (HR 0.81, 95% CI 0.78-0.84)
Qin et al (2016)	Meta-analysis evaluated use of ACEi or ARB in non- dialysis-dependent CKD patients	Reduced all-cause mortality in patients on ACEi or ARB (HR 0.83, 95% CI 0.78-0.87)





Loop Diuretic	Equivalent Dose	Bioavailability	Onset (peak effect)	Duration of effect
Bumetanide	1 mg	~80%	PO: 0.5-1 hr (1-2 hrs) IV: 2-3 min (15-30 min)	PO: 4-6 hours IV: 2-3 hours
Furosemide	40 mg (IV-20 mg)	~50%	PO: 30-60 min (1-2 hours) IV: ~5 minutes	PO: 6-8 hours IV: 2 hours
Torsemide	20 mg	~100%	PO: within 1 hr (1-2 hours) IV: 10 min (within 60 min)	PO/IV: 6-8 hours
 Dosing considerations in acute heart failure: Initial diuretic doses should always be IV Inpatient dose ≥ home dose Expect and monitor for acute kidney injury Frequent reassess response to diuretics 				





Patient Case S.W. takes lisinopril 10 mg daily at home. What is the best option for the ACE inhibitor on hospital admission based on his renal function? (*Remember: SCr 2.4 mg/dL*, *baseline 1.8 mg/dL*) Continue lisinopril 10 mg daily Reduce dose of lisinopril to 5 mg daily Hold lisinopril until acute kidney injury resolves Discontinue lisinopril indefinitely given chronic kidney disease























Deta-lactants al	e the preferro	ed agent	
Cefazolin vs vancon Prospective study in di Cefazolin 2g, 2g, 3g IV Vancomycin 15mg/kg	alysis patients (n=14 qHD IV x1 then 500mg qHD	.0)	
	Vancomycin	Cefazolin	p value
Endpoint			INTROMONOR MATRIX NOT A CHARLE
Endpoint Treatment failure	24 (31.2%)	6 (13.05%)	0.02
		6 (13.05%) 2 (4.4%)	0.02 0.32







Pharmacokinetic	changes
-----------------	---------

Pharmacokinetic Parameter	Changes in Critical Illness
Absorption	Perfusion abnormalities Intestinal atrophy GI motility dysfunction
Distribution	pH changes Fluid shifts Plasma protein binding
Metabolism	Hepatic blood flow Protein binding
Excretion	Augmented renal clearance Acute kidney injury (AKI)







Initial Presentation HPI: 53 y/o M admitted with increased scrotal pain and swelling at home, CT abdomen/pelvis on admission showed gas tracks through the soft tissue centered on the scrotum and perineum consistent with Fournier's gangrene PMH: DM, HTN, HLD, peripheral neuropathy, chronic pain Home medications: Glyburide 5 mg PO daily Amlodipine 10 mg PO daily Gabapentin 600 mg PO TID Rosuvastatin 20 mg PO nightly Oxycodone/acetaminophen 5/325 mg PO q6h prn







Original Ordered Dose	Recommended Dose Modification	Rationale
Famotidine 20 mg IV bid	Famotidine 20 mg IV daily	Up to 70% renal elimination Half life prolonged in renal impairment Decreased receptor binding specificity May lead to increased CNS side effects
Enoxaparin 40 mg SC daily	Enoxaparin 30 mg SC daily (or SC heparin)	Dose reduce to 30 mg SC daily since CrCl <30 ml/min per manufacturer instructions May increase bleed risk if not reduced Anti-Xa levels
Vancomycin pharmacy to dose	Vancomycin dosed per levels	Renal function likely to change Received 2500 mg IV x1 loading dose Assess Cr next day prior to redosing
Piperacillin/tazobactam 3.375g IV q8h	Piperacillin/tazobatam 2.25g IV q8h	Dose recommendation given estimated CrCl <20 ml/min
Clindamycin 900 mg IV q8h	Clindamycin 900 mg IV q8h	Limited renal excretion No need for dose adjustment

What do we need to adjust? (cont.)

Original Ordered Dose	Recommended Dose Modification	Rationale
Glyburide 5 mg PO daily	Hold for now, change to SC insulin while acutely ill	50% renal excretion May contributed to hypoglycemia due to decreased renal clearance
Gabapentin 600 mg PO TID	Gabapentin 300 mg PO BID	Half life is prolonged in renal dysfunction Can lead to oversedation Titrate based on mental status
Fentanyl IV titratable infusion	No change	No need for dose adjustment Accumulation of drug more dependent on hepatic blood flow and hepatic metabolism
Norepinephrine IV titratable infusion	No change	Titrate to effect Use of vasopressors can increase renal perfusion, which can increase renal drug clearance
•		Diaβeta® (glyburide) [package insert] Pfiz Neurontin® (gabapentin) [package insert] Pfiz

The next day		
 Cr 2.4 mg/dL (from 6.07 mg/dL), CrCl ~36 ml/min, UOP improving 		
Original Ordered Dose	Recommended Dose Modification	New Dose Recommendation
Famotidine 20 mg IV bid	Famotidine 20 mg IV daily	Continue daily dosing until CrCl >50 ml/min
Enoxaparin 40 mg SC daily	Enoxaparin 30 mg SC daily	Increase to enoxaparin 40 mg SC daily since CrCl > 30 ml/min May need to increase dose even further if obese
Vancomycin pharmacy to dose	Vancomycin dosed per levels	Continue to dose by levels, but if Cr continues to improve, can start a scheduled regimen If no evidence of MRSA infection, could discontinue to avoid unnecessary risk of nephrotoxicity
Piperacillin/tazobactam pharmacy to dose	Piperacillin/tazobatam 2.25g IV q8h	Increase to piperacillin/tazobactam 3.375g IV q8h
Glyburide 5 mg PO daily	Hold for now	Continue to hold since patient is not eating Continue subcutaneous insulin
Gabapentin 600 mg PO TID	Gabapentin 300 mg PO BID	Continue same dose, but may be able to increase Titrate based on mental status
Clindamycin 900 mg IV q8h	Clindamycin 900 mg IV q8h	No need for dose adjustment May be able to discontinue if no evidence of group A streptococcal infection

 Renal function continues to improve, Cr now 1.5 mg/dL (CrCl ~58 ml/min) 		
Current Dose	New Recommended Dose	Rationale
Famotidine 20 mg IV daily	Increase to famotidine 20 mg IV BID	CrCl >50 ml/min
Enoxaparin 40 mg SC daily	Continue current dose	CrCl > 30 ml/min May need to increase dose even further if obese
Vancomycin dosed per levels	Discontinued	No evidence of MRSA infection Prolonged exposure to broad spectrum antibiotics like vancomycin increases risk of nephrotoxicity and resistant organisms
Piperacillin/tazobatam 3.375g IV q8h	Continue current dose	CrCl >20 ml/min
Gabapentin 300 mg PO BID	Increase back to home dose of gabapentin 600 mg TID	Continue same dose, but may be able to increase Titrate based on mental status
Clindamycin 900 mg IV q8	Discontinued	Cultures grew only anaerobes, already on piperacillin/tazobactam Prolonged use increases risk of <i>Clostridium difficile</i> infection

Summary	
 Nephrotoxicity vs increased drug effects Ex. Vancomycin—can be nephrotoxic if not dose reduced fo Ex. Glyburide—may cause hypoglycemia if not dose reduce withheld) during AKI 	
 Need for constant reevaluation of medication doses gi changing renal function 	ven
 True GFR hard to predict given changing creatinine va 	lues
 Discontinue any potentially nephrotoxic drugs that are longer indicated 	e no



Initial Presentation

► HPI

56 y/o F initially presents to the ED with altered mental status. Reported feeling badly for about 3 days. History was hard to obtain because of how altered she was. In the ED, she was noted to have dyspnea, tachypnea, tachycardia, and bilateral infiltrates on CXR.

► PMH

> HTN, arthritis, otherwise unknown







Factors	Effects
Volume of distribution	Increase in volume of distribution results in a need for larger loading doses and reduces efficacy of removal by CRRT
Protein binding	Only the unbound fraction of a drug is removed by CRRT
Dose of CRRT delivered	Effluent volume is the most important CRRT variable in determining drug elimination
Blood flow rate	Usually does not effect drug elimination





Dose adjustments in CRRT

Ordered drug dose	Rationale for dose adjustment
Vancomycin 1250 mg IV q12h	 Dose based off of CrCl 30-50 ml/min Usually adjust to daily dosing Important to not if machine clots, as doses may need to be held
Cefepime 2g IV q12h	 Cleared by the kidneys, will accumulate in renal dysfunction Keep current dose (assuming CrCl 30-50 ml/min) Beta lactams commonly underdosed in CRRT
Metronidazole 500 mg IV q8h	No need to dose adjust
Fluconazole 200 mg IV daily	 80% of dose is eliminated unchanged via kidneys Can accumulate in pts with renal insufficiency, dose should be reduced If on CVVHD or CVVHDF, clearance may be equal or greater to that of patients with normal renal function Concern for azole resistant <i>Candida</i> species Empiric dose needs to be increased from 200 mg IV daily to 800 mg IV daily if the dialysate flow rate is ≥ 2L/hr
	Pharmacotherapy 2009;29(5):562-577





